



Mill Test Certificate

Certificate No. : 230511-FC01KS-0003A3-0001
Date of issue : May., 17, 2023

Order No. : 01S6110086

PO No. : D4B0333

Supplier : SEBANG METAL TRADING CO.,LTD

Commodity : COLD ROLLED COIL

Customer : STEMCOR EUROPE

Spec & Type : EN10130 DC01

Size	Product No.	Quantity	Weight (kg)	Heat No.	Position	Tensile Test			Division	Chemical Composition				
						YP (#)	TS (%)	EL (%)		C (%)	SI (%)	Mn (%)	P (%)	S (%)
2.00x1500xC	CSS0183A	1	10.850	SQ26435	B	213	328	43	L	0.0386	0.004	0.135	0.0080	0.0067
2.00x1500xC	CSS0183B	1	10.860	SQ26435	B	213	328	43	L	0.0386	0.004	0.135	0.0080	0.0067
2.00x1500xC	CSS0183C	1	11.210	SQ26435	B	213	328	43	L	0.0386	0.004	0.135	0.0080	0.0067
2.00x1500xC	CSS0184A	1	10.870	SQ26435	B	215	329	44	L	0.0386	0.004	0.135	0.0080	0.0067
2.00x1500xC	CSS0184B	1	10.860	SQ26435	B	215	329	44	L	0.0386	0.004	0.135	0.0080	0.0067
2.00x1500xC	CSS0184C	1	11.210	SQ26435	B	215	329	44	L	0.0386	0.004	0.135	0.0080	0.0067
*** Sub Total (p40) ***		6	65.980 (kg)			< Not Welded >								
*** Lot Total ***		6	65.980 (kg)			Lot No. ==> LOT 5								
*** Grade Total ***		6	65.980 (kg)											
*** Grand Total ***		6	65.980 (kg)			==> Least from ==>								

* Position - T : Top, M : Middle, B : Bottom
* Tensile Test Direction : Transversal, Gauge Length : 80 mm(Rectangular),
* YP Method : Low Point
* Division - L : Ladle Analysis

We hereby certify that the material herein has been made in accordance with the order and is fully in compliance.

Test Certificate is issued according to EN10204 3.1.

Legal sanction can be imposed on forging, improper use of product can cause safety issues.

Surveyor To :

Park, Junyoung



POSCO

Gwangyang Works, 20-26, Pokposarang-gil, Gwangyang-si, Jeollanam-do, 57807, Korea

< PAGE : 7 >

Chief of material testing section

Park, Junyoung